Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697} Veracruz, Ver. México

-

Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1100 tel
(52) 229 989 1120 fax
06044171 177
DateDia:  15/12/2006
Customer ( Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer's Reference / Referencia dei cliente Manufacturer's Works Order N° / Confirmacién de Venta
. _ 095027/01
Manufacture Process [ Proceso de fabricagidn. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends | Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 33 Pcs/pz Nominal Weight / Peso Nominal
273.10 X 9.30 MM 6.00 / 6.50 MTS : o 60.50 KG/M
10 3/4 X 0.365 INCH 19.70 / 21.30 FT 40.52 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test Y. S, u.T.s. YS.
Condicion de la probeta Dimensiones de la probeta temp Unit/ Unidad Unit / Unidad ! mmo:m.maa:
HeatM® | Sample N°] Ls HT | Type Size Area Temp. JKG/MM2 KG/MM2 uTSs Alargamiento
Colada N° | Muestra N° Tipo Ori Tamafo Seccion de Eul 0.5%
mm mmz ensayo Required/Requerido Required / Requerido Required §% in 2 inches
Thir: ThMin: Min % = AP
TMax: Thiax:
LMir: 29.50 Lidin: 42.18 Max Obt.
*C LMax: L Mo %
29782 {16179 B | AR |Rec | L | 37.60 x 9.30 |349.68 RT 33.40 50.33 0.66 44
29782 116180 B | AR |Rec| L | 37.60 x 9.10 |342.16 RT 34.66 49.95 0.69 44
29784 |16175 B | AR |Rec | L | 37.70 = 9.20 }346.84 RT 33.35 50.48 0.66 44
29784 }16176 B | AR |Rec | L 37.70 x 9.50 [|358.15 RT 33.54 50.55 0.66 44
29903 16511 B | AR |Rec | L 39.00 x 9.60 [374.40 RT 34.10 51.21 0.67 42
29903 jle512 B | AR |Rec | L | 38.50 x 5.10 |350.35 RT 32.74 49.80 0.66 42
30216 {16991 B | AR |Rec | L | 38.30 x 9.30 |356.19 RT 33.85 50.87 0.67 41
30216 (16992 B | AR |Rec| L | 38.20 x 9.40 |353.08 RT 33.96 51.39 0.66 40
= iy Basorthe 2 in were marufEcired, sarERd, teied, S e pnnisd i pesoiiiice witn the spetiicaiinn minmwnced eru Indeis the nuquirements in all rarpeets. This chllicnis & elued Dy & S00PWIEHZET syslem and il 5 valid with electrenc: signature. On the criginal carlificate the Irade-mark gresn colored
Tenaris' is stamped. In case the owner of the original certificata weuld retesss a copy of &, he must attest its conformity to the original one, taking upon himself the responsibifity for any unlgwful or not allowed use  Any andior will b 1o the law
This cerlificate is net & daclaration of origin ner may it be used as & declaration of origin.
Este documento cenifica qus los = &0 fusron fos, yio i ionados de acuerdo con Ia especificacisn e referancia y satisface los comaspondientes requenmigntos.  Este certfiicaco se emita un sistema y&s vilido con firma elecirénica. En el cenificado original sl logotipo
B} Tenars (verde] esté impress en s hoja En ceso de qus el p ior del cerifi tregue una fotocopia del mismo, deberd garantizar la conformidad con ef original, y 56 hace resporsable per cualquier uso iiegsl o indebdo. Cuslquier alteracion yie falsificacian serd sujeta 2 la ley
Esle certificade o 8s, ni pueda sar usado, como ura declarecién de argen %ﬂﬂm
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
\ia Xalapa

(91697) Veracruz, Ver. México

Number/

CERTIFICADO DE PRUEBAS ‘EN FABRICA

Numero

06044171

(52} 229 983 1100 tel

FPage / Pagina:
(52) 229 989 1120 fax

217

Date/Dia:  15/12/2006

Gustomer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer’s Reference’| Referencia del cliente Manufacturer's Works Order N° | Confirmacion de Venta
LY 085027/01

Manufaciure Process /| Proceso de fabricacién, Preduct Type { Tipo de producto. Surface { Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extrernos, NORMAL BEVEL

API S5L/ASTM Al06/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1l BISELADO NORMAL

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Dimensions { Dimensiones,
273.10 X 9.30 MM
10 3/4 X 0.365 INCH

Quantity | Cantidad. 33 Pecs/pz

Mominal Weight / Peso Nominal
60.50 RKG/M
40.52 LB/FT

de la muestra U: Upset | Recalgue

y | Probeta d

of the pl
1 with heat
N: Normalized | Normalizado

Rec: Rectangular | Rectangular

L m
1t at

Ls: L ti

B: Body / Cuerpo

io
A: Annealed [ Recocido
Cyl: Cylindrical / Cilindrica

en
SR: Stress Relief | Relevado de Esfuerzo
T.S.: Tubular Strip / Segmento Tubular

RT: Room Temp

NT: Mormalized and Tempered [ Normalizado y Revenido

T: Transverse | Transversal
Max: Maximum | Maximao
LMax: Longitudinal M.

L: Longitudinal | Longitudinal

UTS: Ultimate tensile strength [ Resistencia
Longitudinal Minimum / Minimo Longitudinal
Min: Minimum / Minimo

Obt: Obtained / Obtenido

Longitudinal

I M4

IT Ambi

TMin: Transverse Minimum [ Minime Transversal

HT: Heat Treatment | Tratamiento Térmico

QT: Quenched and Tempered | Templado y Revenido
AR: As Rolled [ Sin Tratamiento

Ori: Orientation [ Orientacién

EUL: Extension Under Load Method

Y.5.: Yield Strength | Fluencia

TMax: Transverse Maximum / Maximeo Transversal

| HARDNESS TEST / ENSAYOS DE DUREZ

A

| Through Wall Hardness / Dureza en el espesor 1
Heat! Colada: Required [Reguerido HRC Heat/ Colada: Required /Requeride  HRC Heat/ Colada: Required /Requeride ~ HRC Heatf Colada: Required (Requeride  HRC
29782 Min. Max. 22.00 29782 Min. Max.22.00 29784 Min. Max.22.00 25784 Min. Max. 22.00
Sample / Muestra 16179 MWJQ Ext: uwm.._..mdm S Muestra 16180 _mga Ext: Sample / Muestra 16175 _m_._a Ext: Sample / Muestra 16176 _m_.a | Ext:
Quadrant Aver Quadrant Aver CQuadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 E] Prom | WVar Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 ! Prom | Var
1 00 176.4 |75.6]75.5 [75.8 1 00 176.4]75.7175.775.9 1 oD 175.8[75.7]75.5175.7 1 0D |76.5[75.6175.7]75.9
Unit / Unidad MW 76.6 |76.1(76.2 |76.3 Unit / Unidad MW 76.6(76.7|76.4176.6 Unit f Unidad MW 75.8|76.8175.5{76.0 Unit f Unidad MW 76.9[76.1{76.6]76.5
_lel_m [o] 76.7 |76.8(76.3 |76.6(0.8 HRbE 1D 76.8(75.9175.9176.210.7 HRb jiv] 76.9175.5176.5176.3 |0.6 HRE [%3 76.4176.4175.5176.1]0.6
Pipe N° / Tubo N°: js: B |ur: AR Pipe N° / Tubo N°: les: = |ez: az Pipe N° / Tubo N°: |us: & |mr: A= Pipe N° / Tubo N°: {us:-s |oT: 2R
This [s 10 cartify that the producis hera in ware ma . sempled, tested, andior 5 in with tha ification referanced and meets the requiraments in all respacts. This centificate |s issued by 2 computerized systam and it s valid with electmnic signature. On the ariginal cortificato the trade-mark green colored
Tenars is stamped. iIn case the cwner of the original certificate would release a copy of it, ne must attes! its confarmily 1o the original cne, taking upen himsel b responsibility for any unlswful or not allewed use. Any andlar will be subj to the law.
This eariifi is not A declaration of origin nor may it be uvsed as a deciaration of ongin. e : ) :
Esle documanto certfica que fos producies descritos agui fueran manuf: [% yic insp ae sclerde con s ificacian de o P g Esta cenificade =2 ernile me-diants un sislema eomputanzads y et valido con fimma electronica.  En &7 certifieade origlnal al logotipo K
Tenaris {verde) estd impreso an la koja. En caso de que @l del certificado gue urd del mizmo, deberd garantizar la conformidad con el ariginal, y 58 hace responsable por cuslquier usoe degal o indebido. Cualg eracion yfio falsdficacién serd sujete a la lay
Este certificade no es, ni puede ser usado, como une declaracion de arigen. _ DICA 777 04 0|
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q : m qm Tubos de Acero de México, 5.A.

Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1100 tel

(52) 229 989 1120 fax
06044171 3/7
Date/Dia:  15/12/2006

Customer/ Clienter PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Clienie Orden - ltem N © |Customer's Reference / Referencia del cliente Manufacturer's Works Order N° [ Confirmacior de Venta ™
. 095027/01
Manufacture Process [ Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade { Grado de acero. Ends / Extremos. MNORMAL BEVEL
APT 5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIC 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensicnes. : Length / Longitud. Quantity / Cantidad, 33 Pcs/pz Nominal Weight / Peso Nominal
273.10 X 9.30 MM 6.00 / 6.50 MTsS |60.50 KG/M
10 3/4 X 0.365 INCH 19.70 / 21.30 FT : 40.52 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor |
Heat! Colada: Reguired /Requerido HRC Heat! Colada: Required [Requeride  HRC Heat/ Colada: - Required /Requeridc  HRC Heat/ Colada; Required /[Requeride  HRC
29903 Min. Max. 22.00 29503 Min. Max, 22.00 30216 Min. Max. 22.00 30216 Min. Max. 22.00
Sample [ Muestra 16511 Jend rExt [5ample / Muestra 16512 |End / Ext: Sample / Muestra 16991 [End / Ext: Sample { Muestra 16992. [End 7 Ext:
Quadrant Aver Cuadrant Aver Quadrant Aver Quadrant Aver
Cuadrante i 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom. | Var Cuadrante 1 2 3 Prom | WVar
1 oD T74.7 |75.7|76.3 |75.6 1 [+]s] 75.1177.4|76.9]76.5 1 [8]n) 75.8[74.3}78.4]76.2 1 [a]s] 75.8|77.2|75.0(76.0
Unit f Unidad MW 75.5 |75.8[76.2 |75.8 Unit / Unidad MW 76.8]77.4|75.7|76.86 Unit { Unidad MW 77.4174.8176.8]76.3 Unit / Unidad MW 74.8]76.1174.5]75.1
HRb (] 74.9 |76.3177.1 |76.1|0.5 HRb 1D 74.2(75.6|74.6174.811.8 HREb i 76.9{77.3(77.8|77.3 |1.1 HRb 1D 77.4|76.9]|75.6|76.6(1.5
Pipe N° / Tubo N°: fLs: = |eT: AR Pipe N° / Tubo N°: lus: B |ar: 2= Pipe N° / Tubo N°: los: 5 [wr: AR Pipe N° / Tubo N°: lus: 5 |#r: AR
Min: Minimum [ Minimo ID: Internal Diameter { Diametro Interno Ls: Location of the ple I Localizacion de la Tre: Speci with heat treatment at laboratory | Probeta tratada en laboratorio
Max: Maximum | Maximo Aver.: Average B: Body | Cuerpo NT: Normalized and Tempered | Normalizado y Revenido A: Annealed | Recocido
0D: Outside Diameter [ Diametro externo Prom.: Promedio U: Upset/ Recalque QT:Q hed and Tempered | Templado y R ida SR: Stress Relief / Relevado de Esfuerzo
MW: Mid Wall | Centro Var.: Variation | Variaciéon HT: Heat Treatment / T to Térmico N: Normalized | Normalizado AR: As Rolled | Sin Tratami Q: Quenched /| Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS i
Heat N* Sample N° Flattening Test

Cotada N° | Muestra N* Ensayo de Aplasiamiento

29782 161758 GOOD/BUENO
29782 16180 GOOD/BUENO
29784 16175 GCOD/BUENO
29784 116176 GOOD/BUENO
29903 j16511 GOOD/BUENO

H This i5 to certify thal the produets descrnbed here in were menufaciumd, sampled, tested, andior d in with the i

and meets the requirements in il respects This corificate 15 issued by a computerized system and it is valid with electronic signature. On the anginal cerificate the trade-mark green colored
Teraris is stamped. In case the owner of the eriginal certificate would rlease a capy of 1, he must attest its conformity to the original one, teking upan himsalf the respensibility for any unlawful or not atiowed use, Any altersation andior falsification will be subjected 1o the law
This certificets is not & declaration of origin nor may it be used as a declaration of crigin.

Este documento certifica que les p itos aqui fuamn faciurados, probades yio i fos de acuerda con la sspecificacitn de refarencia y satisface los

teag raguUerim . Este gerificedo se amil

te e un sistams i ¥ s vilido con firma elecirdnica.  En al cerificada original el logotipo

“ QICA 777 04.0

Tamnaris (verde) estd impresc en fa hoja. Encase de que el @ del ifi

del misme, deberd garantizar la conformidad con el etiginal, y s& hace responsable por cuaiquier usc ilegel ¢ indebide Cuakyuier alteracidn yio faisificacion serd sujeta a ia ley.

Este certificado no es, ni pusde ser usade, come una deciaracidn de origan
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S - Tubos de Acero de México, S.A.

e 0 : m q—m Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page | Pagina 2 o0 e
06044171 417
pate/Dia:  15/12/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custormer's Order | Cliente Orden - ltem N° . Customer’s Reference | Referencia del cliente Manufacturer's Works Order N* { Confirmacién de Venta
p 095027/01

Manufacture Process |/ Procesc de fabricacion Product Type / Tipo de preducto. Surface [ Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification /| Normas o especificaciones. Steel Grade /| Grado de acero. Ends [ Extremos. NORMAL BEVEL

APT 5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity { Cantidad, 33 Pcs/p=z Nominal Weight / Pese Nominal

273.10 X 9.30 MM 6.00 / 6.50 MTS _ . - |60.50 RG/M

10 3/4 X 0.365 INCH 19.70 / 21.30 FT ) 40.52 LB/FT

_ TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N* Flattening Test
Colada N* | Muestra N° Ensayo de Aplastamiento

e

29903 16512 GOOD/BUENO
30216 (16991 GOOD/BUENO
30216 (16992 GOOD/BUENO

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.

Compasition, % | Composicion %
c Mn Si Cr Mo s P Ni v Cu Al Sn As Nb Ti Ca B N 51 52 53
X100 X 1000 X 10000 X100
T.I.wmw H Max] 28 135 40 15 30 30 | 400 ] B0 | 400 40 15 io0
Colada Min 29 | 10
Sample N° Tn Max] 28 | 135 40 | 15 | 30 | 30 | 400 | 80 | 400 40 15 100
Muestra N° Min 25 | 10
e =
29782
00001 H 17 69 30 & 2.3 0.6} 13 60 0 168 18 11 4 0 0 15 a 54 0 31.1 ]
16178 P 16 67 29 6 2.2}0.11 11 60 4] 162 19 i¢ 4 0 0 13 Q 54 ] 30.4 0
16180 P 16 66 29 6 2.231 0.1} 11 50 0 158 19 10 4 0 4] 14 ] 54 o 258.1 Y
29784
00001, H .1 17 68 | 28§ 5 3.6§ 2.8 g 50 0 154 23 g 4 ] 0 25 0 59 0 29 1]
16175 P 17 67 28 5 3.7 3 7 50 0 148 23 g 4 0 0 z8 Q 59 4] 28.5 0
16176 P 17 67 28 5 3.7¢13.1 7 50 4] 150 23 g 4 Q 0 33 1] 59 0 28.7 0
This is 1o certify that the products cascrnbed here ir wers manufactured, sampled, testad, andfor insp in with the Hicat and mests the requimments in 8il raspects. This canficate is issued by a computarized system and 4 is walid with electronic signature. On the original cartificate tha trade-mark green colomnd

inal certificate would release a copy of it, he must attest its conformity to the original one, taking upon himself the respensibildy for any urlawiul or not allowed wse. Any andfor ification will b ] i to the law

This cerdicate is net a decieration of origin nor may il be used as a declaration of origin.

Esle documento carifica que los produsios descritos aqui fueron mar IrBgos, p 5§ i de acuerdo con fa i idn ge refarenci i s i Esta
e ¥

fo 58 emite w#h sislemns computarizado y 65 vdlido con firma electranica.  Er el certificado anginal el logotipo

Tenaris {verds) as! preso an ie hoja. En case de que el poseador del contificado entregue uns fotocopia del mismo, daberd garantizar ta corformidad con ol Sriginal, y 38 hace responsable por cualguier usa iegal o indebido. Cualqusar atterscidn yo falsificacién serd sujeta a ia ley.

Este certificade no es, ni puede ser usado. como una declaracién de orgen DICATIT 040
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= Tubos de Acero de México, S5.A.
0=m q—m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nomero Page | Pagina (52) 229 969 1120 f
ax

06044171 5/7

Date/Dia: 15/12/2006

Customer / Clente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order [ Cliente Orden - tem N° Customer’s Reference | Referencia del cliente Manufacturer's Werks Order N® { Confirmacién de Venta
.A 095027/01
Marufacture Process / Proceso de fabricacion. Product Type { Tipo de producto. Surface f Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
¥standard or Specification | Normas ¢ especificaciones. : Steel Grade | Grado de acero. Ends | Extremos. NORMAL BEVEL
APT SL/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensicns [ Dimensiones, Length / Longitud. Quantity [ Cantidad, 33 @Qm\.mvN Nominal Weight / Feso Neminal
273.10 X 9.30 MM 6.00 / 6.50 MTS 60.50 RKG/M
10 3/4 X 0.365 INCH 19.70 / 21.30 FT . 40.52 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
. Compaosition, % [ Compaosicién %
Cc Mn Si Cr Mo 5 P Ni v Cu Al Sn As Nb Ti B N Ss1 .82 53
X100 X 1000 X 10000 X 100
Heat IH Max] 28 | 135 40 | 15 | 30 | 30 | 400 | B8O | 400 40 15 100
Colada Min 29 | 10 ’
Sample N* P Max} 28 135 40 15 3o 30 | 400 | BO | 400 40 15 100
iMuestra N Min 29 | 10
29903
00001 H 17 68 29 6 2.5 3 10 50 ] 178 21 g 4 0 4] 22 0 66 0 31.4 0
16511 P i6 67 27 7 2 1.2 g 50 ] 175 20 g 3 0 Q 1% 0 66 0 31.5 1}
16512 P 17 67 27 6 2.211.4 El 50 0 177 20 g 3 0 0 19 0 66 0 30.9 1]
30216
00001 H 18 70 31 7 2.3 1 10 40 ] 166 21 9 3 0 0 26 1] 70 0 29.9 ]
16991 B is 69 31 6 2.211.5 8 40 4] 159 22 E] 4 0 0 24 (4] 70 ] 28.1 0
16992 P 18 70 31 & 2.311.6 9 40 0 160 21 9 4 Q ) 22 0 70 0 28.3 0
H: Heat ! Colada P: Product / Producto
S51:SUMA Nb+V+Ti S2:SUMA Mo+Cr+Ni+Cu+V S3:SUMA Nb+V
This s to cenify that the products described here in were manufactured, sampled, tested, andfor in with the specifi 1ced and masts the requiements in all respects. This certificate is issuad by & computerized system and 1l i valid with electronic signature. On the originel cestificate the trade-mark green colored
Tenaris is giamped. In case the owner of the orginal cartificale would releass a copy of it he must attest its conformity to the original one. taking upon herneslf the responsibiity for any F.“_.__us._‘cm or nat allewed use  Any ion andfor falsifi will be ji d'to the law
5 certificale is not & declaretion of origin nor may it ba used as a declaration of ongn . i
Este documents cerifica que los productos agui fueren mant 3 yioy insg sjonados de acuerdo con ks esp de ia y satisfi los ! = Este ifi 56 GmMAE I un sistama ftarizade y es vilido con firma electrénics.  En el cartificade eriginal el legotipe
Tenaris (verda} esid imprese en la hoja. En caso de que el dor del fi una pia dei mismo, debera garsntizar la conformided con el original, y se hace responsable por cualquier uso tegal o ndebide. Cualquier alteracién o falsificaciin serd sujeta a la ley.
Este cer do ne as, ni puede ser usado, como una declamcidn de ofigen _ DICATITO4 0
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= Tubos de Acero de México, S.A.
m:mq—m Km 433.7 Carr. México-Veracruz

Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina. (52) 329 989 1120 ox
06044171 6/7
Date/Dia: 15/12/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custemer's Order | Cliente Orden - ltem N* Customer’s Reference’/ Referencia del cliente - Manufacturer's Works Order N* [ Caonfirmacian de Venta
095027/01

Manufacture Process / Proceso de fabricacion. Preduct Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. g Steel Grade | Grado de acero. Ends / Extremos. NORMAL BEVEL

API S5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 33 Pcs/pz Mominal Weight / Pesa Neminal

273.10 X 9.30 MM 6.00 / 6.50 MTS . . . 60.50 KG/M

10 3/4 X 0.365 INCH 19.70 / 21.30 FT . 40.52 LB/FT

HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure f Presién Time/ Tiempo Results / Resultade .
Unit/ Unidad. Value/ Valor Seconds | Segundos
PSI 2420 5 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACTION SUPLEMENTARIZ

Manufactured by / Fabricado por. TAMSA

Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Hormo de Arco
Eléctrico-Horno de Afinacidén-Maquina de Colada Continua. Acero calmado con aluminio.

Material free from Mercury contamination / Material libre de contaminacién de Mercurio

Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico

Non destructive test / Control no destructivo. Satisfactory / Satisfactorio

Inspection method / Método de inspeccién SR-4 - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO175-2003
TAMSA REF: 663450

This is to certify that the products descrived hare in wers manufactured, sampled, tested, andior inspected in sccardance with the specification rferenced snd meats the requiremants in all respects. This contificate is issued by a computerized system and it is valid with elecironic signature. On the original cerificate the trace-mark green colored

Terars i stamped. In casa the owner of the original certificate would release & copy of A he must ettest its conformity to the original ore, taking upen himsef the rasponsibility for any unlawful or not alflowed wse. Any and/for falsification will be subj 1o the law

This cerificate is not & declaration of origin nor may i be used as a declaration of erigin.

Este-documento cerifica gue los prod descritos agui fugron m. 5, probades i inspecciinadus da acuerds con la especificaciin de referencis y satis’ace los comespondientes raquenmentes  Este cartifiuads sa e

iadiante un u_m‘.w_._._m_.nb:.._u.,._Snwman y es wilcio con firma electnénica. En el certificade originel ! iogotips

Tenaris (verde) estd impraso en la hoja En case de que o p el certifi tregue una f pia del mismo, deberd garantizer la conformidad con el original, y e hace responsable por cusiquier use llegal o indebido. Cualquier alteracién yio falsificecian serd sujets 2 Ia ley.
Este cenificado ne es, ni puade ser usado, come wna declsraogn de ongen. _ DICATIT 04 0
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- Tubos de Acero de México, S.A.
m = m q—m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver, México

CERTIFICADO DE PRUEBAS ‘EN FABRICA Number/Numero Page / Pagina: 152) 229 989 1100 te

(52) 229 989 1120 fax
06044171 717
Date/Dia:  15/12/2006

Customer/ Clients:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. |Customer's Order / Cliente Orden - itern N* Customer’s Reference’/ Referencia del cliente

Manufacturer's Works Order N* | Confirmacion de Venta

095027/01

153:59:6 Pracess / Proceso de fabricacién. Product Type / Tipo de producto, Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones. Steel Grade [ Grado de acers. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions [ Dimensiones. Length / Longitud. Quantity / Cantidad. . 3 w. Pcs \U = . Nominal Weight / Peso Nominal
273.10 X 9.30 MM 6.00 / 6.50 MTS 60.50 RKG/M
10 3/4 X 0.365 INCH 19.70 / 21.30 FT ) : 40.52 LB/FT
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Quality System Certified R
N7 110850

This is 1o cerify that the products desoibed here in were manufactured, sampled, tested, andfor insp o in with the fieati i d and meais the requirements in y__ “pspacts. This cerificate is issued by a computerized system and it is valid with electrome signature, On the criginel cenifieate the trade-mark green colored

Tarmes' is stamped. In case the owner of the ongiral certificate would release & copy of it, he must attes! its conformity o he ariginal one, taking upon nimsaff the responsibilty for any unlewiul or not allowed use. Any al ion and/for i ion will ba sulj to the taw

This cenficate is not 2 declaration of origin nor may it be used as a declaration of origin

Este documento certifica que fos productes descritos agui fuercn yio inspeccionadeos de acwerdo con la especifi an de ¥ face bos cor i JuErin . Esle i 8 gmile uh sistema do v es vélido con firma electrénica.  En ef cerificade onginel of logotipo

Tenaris {verda} estd impreso an ia hoja. En caso de que ol del cenificada gue urs f del mismo, debera garantizar la conformidad con el eriginal, y sa hace responsable por cusiquier uso ilegal o indebido. Cualguier ibn wio falsificacidn serd sujela a la ley.

Este cerificade no es, ni puede ser usado, coma una declarackin de arigen, _ DICA 777 04 0




